FORM 434 PARTS LIST
9/15/2015 www.wallacecranes.com

MODEL A3T18D-A10

ITEM NO. PART DESCRIPTION PART NUMBER
1 MAIN LEG BRACKET 1552-0000
2 SUPPORT PIN 11/16 DIA. X 4 9/16 LG. 5017-0004
3 SPACER BAR 32 12 LG. 1744-0007
4 COTTERPIN 1/4X 1 1/4 LG. 60-0070
5 HEX. NUT 3/8-24NC 54-0100
6 SOC. SET SCREW 3/8-24NF X 1 3/4 LG. 63-0110
7 SOC. SET SCREW 3/8-24NF X 1 LG. 63-0100
8 LEG BRACE BRACKET 1762-0000
9 SUPPORT PIN 11/16 DIA. X 4 1/8 LG. 2853-0000
10 MAIN LEG SWIVEL PIN 1559-0000
11 LEG BRACE SWIVEL PIN 1563-0000
12 HEX. HD. BOLT 3/4-10NC X 2 1/2 LG. 51-0480
13 TROLLEY STOP ANGLE 5132-0000
14 KEY RING 2 1/4 OD. 82-0030
15 CAUTION TAG No. 399 1969-RING
16 LOCK WASHER INT. TOOTH 3/4 58-0040
17 HEX. NUT 3/4-10NC 54-0040
18 IBEAM AL. 10" X 10' 752-0100
19 LEG BRACE ASSEMBLY 1542-0120
20 MAIN LEG ASSEMBLY 1650-0121
21 UPPER MAIN LEG 1651-0120
22 ROLL PIN 5/32 X 3/4 LG. 61-0300
23 LOAD PIN 3016-0000
24 EXTENSION SPRING 1017-0000
25 LOWER MAIN LEG 1652-0120
26 CASTER FRAME ASSEMBLY 696-0010
27 LOWER MAIN LEG PIN ASSEMBLY 1999-0000
28 HEX. HD. BOLT 1/2-13NC X 4 LG. 51-0460
29 SAFETY CABLE ASS'Y 155" LG. 1967-0030
30 OUTER CASTER FRAME TUBE 697-0010
31 CASTER FRAME ADJUSTMENT PIN 1392-0000
32 INNER CASTER FRAME TUBE 698-0010
33 CASTER CASTING FOR INNER TUBE 2455-0010
34 CASTER CASTING FOR OUTER TUBE 2456-0010
35 LOCK WASHER INT. TOOTH 1/2 58-0020
36 HEX. NUT 1/2-13NC 54-0050
*37 HEX. HD. BOLT 3/8-16NC X 1 1/2 LG. 51-0190
*38 LOCK WASHER INT. TOOTH 3/8 58-0060
*39 HEX. NUT 3/8-16NC 54-0060
*40 CASTER WHEEL 8" DIA. 47-0010
41 SAFETY STOP ASSEMBLY 3112-0001
*42 DUAL CASTER PLATE, ASSY 6513

*- SEE ITEM NUMBERS 1 THRU 5 ON DRAWING NO.
6511 REGARDING THESE PARTS.

NOTE: DRAWING NO. 6511 TO BE USED REGARDING
INSTALLATION OF THESE PARTS, IN LIEU OF STEP 3
OF FORM 429 (1/2004) ROUND TUBE ASSEMBLY

WALLACE CRANES
71 N Bacton Hill Rd wallace @wallacecranes.com
Malvern PA 19355-1005

QUAN.

it

A A DNDNNDNDNDNNNNNNAEAEAENELELERE,RE,AEA=RABAEANNS R, EE

48

800-553-LIFT
610-647-1400



	A3T18D-A10_P
	round_tube_tag_parts

